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NICOS INTERNATIONAL S.P.A.
300663/ 1 VIA BASTIE 44-ZONA INDUSTRIALE
Revision: 0 31040 PORTOBUFFOLE' (TV)
' ITALIA
Date of sample receipt: 17/11/20
Date of test: 30/11/20
Date of issue: 04/12/20
Sample name: CRISTALPLANT

Measurement of antibacterial activity of surfaces PTP177.0/20

Test material: not analysed
Cover film: polyethylene g 9 cm
Bacteria: Escherichia coli ATCC 8739
Staphylococcus aureus ATCC 6538P
Test conditions: room temperature
Volume of inoculum: 1 ml
N.of cells in inoculum cfu/ml log
E. coli 6,4E+05 5,8
S. aureus 2,9E+05 55

Results with E.coli

contact time (hrs) cfu/cm?2) % Reduction
0 8,3E+03
24 <1 >99,9

Results with S.aureus

contact time (hrs) cfu/cm2) % Reduction
0 5,2E+03
24 3,15 >99,9

This test report is part of a PDF file digitally signed by Franco Bulian.

The sample name antl} whenrelevant,its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.
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